
  

 i 

CALIFORNIA REGIONAL WATER QUALITY  

CONTROL BOARD 

SAN FRANCISCO BAY REGION 

 
 
 
 
 
 
 
 
 
 

Tentative Order 
 

 
 

ORDER NO. R2-2005-XXXX 
 
 

NPDES PERMIT NO. CA0037575 
 
 
 

NAPA SANITATION DISTRICT, NAPA COUNTY 
 
 
 
 
 
 
 
 
 
 
 
 



Napa Sanitation District 
NPDES Permit No. CA 0037575 
Tentative Order  

 i 

TABLE OF CONTENTS 
 

FINDINGS ................................................................................................................................................... 1 
Facility Description ................................................................................................................................... 1 
Purpose of Order ....................................................................................................................................... 1 
[...]
O & M Manual ........................................................................................................................................ 24 
CEQA Exemption, Notification, and Public Hearing ............................................................................. 25 

A. DISCHARGE PROHIBITIONS ................................................................................................... 25 
B. EFFLUENT LIMITATIONS ........................................................................................................ 25 

i.    Effluent Limitations Applicable to Wet Season Discharges (November 1 through April 30): ......... 26 
ii.   Effluent Limitations Applicable to Dry Season Discharges (May 1 through October 31): .............. 28 
iii.  Effluent Limitations Applicable to Wet and Dry Season Discharges: .............................................. 31 

C. POND SPECIFICATIONS ........................................................................................................... 32 
D. RECEIVING WATER LIMITATIONS ...................................................................................... 33 
E.       SLUDGE MANAGEMENT PRACTICES .................................................................................. 34 



Napa Sanitation District 
NPDES Permit No. CA 0037575 
Tentative Order  

 ii      

F. PROVISIONS ................................................................................................................................. 35 
1. Permit Compliance and Rescission of Previous Waste Discharge Requirements ........................ 35 
2. Effluent Characterization for Selected Constituents..................................................................... 35 
3. Ambient Background Receiving Water Study ............................................................................. 35 
4. Mixing Zone Study ....................................................................................................................... 35 
5. Cyanide Compliance Schedule and SSO Study ........................................................................... 36 
6. Pollution Prevention and Pollutant Minimization Program.......................................................... 36 
7. Mercury Mass Loading Reduction ............................................................................................... 38 
8. Whole Effluent Acute Toxicity .................................................................................................... 39 
9. Whole Effluent Chronic Toxicity ................................................................................................. 40 
10. Optional Mass Offset .................................................................................................................... 41 
11. Pretreatment Program ................................................................................................................... 42 
12. Copper Local Limit ...................................................................................................................... 42 
13. Sanitary Sewer Management Plan ................................................................................................ 42 
14. Wastewater Facilities, Review and Evaluation, and Status Reports ............................................ 43 
15. Operations and Maintenance Manual, Review and Status Reports .............................................. 43 
16. Contingency Plan, Review and Status Reports ............................................................................ 43 
17. 303(d)-Listed Pollutants, Site-Specific Objective and TMDL Status Review ............................. 44 
18. New Water Quality Objectives ..................................................................................................... 44 
19. Self-Monitoring Program (SMP) .................................................................................................. 44 
20. Standard Provisions and Reporting Requirements ....................................................................... 44 
21. Change in Control or Ownership .................................................................................................. 44 
22. Order Reopener ............................................................................................................................ 44 
23. NPDES Permit .............................................................................................................................. 45 
24. Order Expiration and Reapplication ............................................................................................. 45 

SELF MONITORING PROGRAM – PART B ....................................................................................... 1 
I.    DESCRIPTION OF SAMPLING STATIONS .............................................................................. 1 
II.   SCHEDULE OF SAMPLING, ANALYSES, AND OBSERVATIONS ....................................... 2 
III. MODIFICATIONS TO PART A OF SELF-MONITORING PROGRAM ................................... 9 
IV.   ADDITIONS TO PART A OF SELF-MONITORING PROGRAM ............................................. 12 
V. CHRONIC TOXICITY MONITORING REQUIREMENT ........................................................ 13 
VI. CHRONIC TOXICITY REPORTING REQUIREMENTS ......................................................... 14 
VII. MONITORING METHODS AND MINIMUM DETECTION LEVELS ............................... 14 
VIII. SELF-MONITORING PROGRAM CERTIFICATION .......................................................... 14 
 



Napa Sanitation District 
NPDES Permit No. CA 0037575 
Tentative Order  

 1 

CALIFORNIA REGIONAL WATER QUALITY CONTROL BOARD 
SAN FRANCISCO BAY REGION 

 
TENTATIVE ORDER 
NPDES PERMIT NO. CA0037575 
 
REISSUING WASTE DISCHARGE REQUIREMENTS FOR: 
 
NAPA SANITATION DISTRICT, NAPA COUNTY 
 
FINDINGS  
 
The California Regional Water Quality Control Board, San Francisco Bay Region, hereinafter called the 
Board, finds that: 
 
1. The Napa Sanitation District, hereinafter referred to as the Discharger, by the Report of Waste 

Discharge (ROWD) dated August 31, 2004, applied to the Board, for reissuance of waste discharge 
requirements and a permit to discharge secondary-treated wastewater from its treatment facility to the 
Napa River, a water of the State and the United States, under the National Pollutant Discharge 
Elimination System (NPDES).  
 

Facility Description  
 
2. The Discharger owns and operates a secondary municipal wastewater treatment plant (the plant) 

located at the Soscol Water Recycling Facility south of the City of Napa, Napa County. The plant has 
a dry weather design capacity of 15.4 million gallons per day (mgd). It serves a current population of 
75,000 and provides secondary-level treatment for domestic and commercial wastewater collected 
from the City of Napa and adjacent unincorporated areas. Wastewater from the City of American 
Canyon (estimated to be 1.0 mgd) was disconnected from the Discharger’s wastewater treatment 
system in September 2002. A map showing the location of the plant is included as Attachment A. 
 

3. The U.S. Environmental Protection Agency (U.S. EPA) and the Board have classified this Discharger 
as a major discharger. 

 
Purpose of Order 
 
4. This NPDES permit regulates the discharge of treated wastewater to the Napa River.  This discharge 

was previously governed by Waste Discharge Requirements in Order No. 00-059 adopted on July 19, 
2000 and a permit amendment Order No. R2-2002-0111, issued on October 18, 2002 (collectively the 
previous permit or previous Order). 
 

Treatment Process Description 
 
5. During the wet season (from November 1 through April 30), raw wastewater is treated using screens, 

aerated grit chambers, and primary clarifiers.  After primary clarification the flow is treated in the 
activated sludge system and/or the oxidation pond system. Up to 8 mgd of wastewater can be treated 
by the activated sludge system (operational in September 2001) followed by secondary clarification.  
The oxidation pond system consists of four oxidation ponds followed by polymer coagulation and 
clarification.  The four oxidation ponds also act as flow equalization ponds for peak wet season flows. 
After secondary treatment, the oxidation pond system effluent is blended with the activated sludge 
effluent before undergoing chlorination and dechlorination, prior to discharge to the Napa River (see 



Napa Sanitation District 
NPDES Permit No. CA 0037575 
Tentative Order  

 2      

Attachment B: Treatment Process Flow Diagram). The Discharger is currently conducting a study of 
the plant to optimize treatment and effluent quality and minimize operating costs.  Treatment 
scenarios being evaluated include full secondary treatment in the oxidation ponds, combinations of 
secondary treatment with some percentage of flow treated in the activated sludge process and the rest 
in the oxidation pond process, and full secondary treatment in the activated sludge process with peak 
wet season flows treated in the oxidation ponds.  

 
6. During the dry season period from May 1 through October 31, wastewater is treated the same way as 

in the wet season. After secondary treatment, the oxidation pond effluent is blended with activated 
sludge basin effluent, followed by coagulation, filtration, and chlorination before reclamation. The 
treated wastewater not used for reclamation remains in the oxidation ponds and does not undergo 
polymer coagulation and clarification until the wet season begins when the discharge of treated 
wastewater to the Napa River is allowed.  

 
Discharge Description 
 
7. Discharge Volume. The plant presently treats an annual average flow of 9.0 mgd. The plant treated an 

average dry weather flow of 7.2 mgd, based on the influent flows during the dry weather months from 
September 2002 through September 2004. The plant discharged an average flow of 13.5 mgd to the 
Napa River, based on the discharge flows during the wet weather months from November 2002 
through April 2004.  

 
8. Wet Season Discharge and Outfall Location.  During the period from November 1 through April 30, 

treated wastewater is discharged into the Napa River through a submerged diffuser that is located 
approximately 160 feet offshore and is 13.4 feet below water surface.  The location of the outfall is at 
latitude 38° 14’ 09”, longitude 122° 17’ 10”. 

 
9. Emergency Dry Season Discharge.  From May 1 through October 31, treated wastewater is either 

stored in the oxidation ponds or further treated and beneficially reused.  This is further discussed in 
Finding 11 below. Emergency discharge to the River is only allowed with approval by the Executive 
Officer.  The Discharger has historically requested emergency discharges due to oxidation pond 
capacity-related issues. Since 1995, records show that the plant had nine emergency discharges over 
the past eight years. The Discharger made repairs to the pond levee in the summer of 2003 restoring 
the oxidation pond storage capacity, which will minimize the Discharger’s requests for emergency 
dry season discharges.  

 
10. Effluent Characterization. A summary of effluent quality is presented in the Fact Sheet. The summary 

is based on the data from the self-monitoring reports from September 2001 through March 2004 for 
conventional pollutants, and from September 2001 through April 2004 for most priority pollutants, 
when there were discharges to the Napa River.   
  

Reclamation Description 
 
11. During the dry season, effluent goes through secondary treatment and then filtration prior to 

reclamation. The discharges to land are presently governed by Water Reclamation Requirements in 
Order 96-011, adopted by the Board on January 17, 1996.  Order No. 96-011 allows discharges of 
disinfected secondary-treated effluent or tertiary treated water from the Soscol Facility to industrial 
parks, golf courses, pasture lands, feed and fodder crops, and drip irrigation of vineyards. A detailed 
list of the Discharger’s current reclamation users can be found in the Fact Sheet.  

 



Napa Sanitation District 
NPDES Permit No. CA 0037575 
Tentative Order  

 3      

Sludge Handling and Disposal 
 
12. Sludge from the primary clarifiers is pumped to an anaerobic digester.  The sludge from the 

secondary clarifier and filter is thickened in a dissolved air flotation thickener (DAFT), conveyed to 
the anaerobic digester, then to the sludge holding tank and gas holder, where the gas is used for gas 
cogeneration, and finally to the sludge belt press for dewatering.  Sludge from the flocculation 
clarifiers is currently sent to the oxidation ponds. Settled sludge is periodically removed from the 
ponds. The biosolids (digested sludge) are either land applied, stored, or disposed of at a landfill.  

 
Collection System Description 
 
13. The Discharger’s wastewater collection system is approximately 245 miles long and contains five 

pump stations. The stations have adequate alarms, pump capacity and redundancy, and provision for 
emergency power. The Discharger has a continuous program of maintaining and upgrading these 
pump stations to ensure reliability of the collection system.   

 
Sanitary Sewer Management Plan 
 
14. On October 15, 2003, the Board adopted Order No. R2-2003-0095 establishing a collaborative effort 

with the Bay Area Clean Water Agencies (BACWA) to develop guidance for sanitary sewer 
management plans (SSMPs) aimed at reducing or eliminating sanitary sewer overflows, and for 
uniform, electronic reporting of SSOs to the Board to facilitate the Board’s assessment of the problem 
regionally. This Order requires the Discharger to fully participate in the BACWA effort, to develop 
and implement an SSMP once this activity is required by the Board or its Executive Officer, and to 
report sanitary sewer overflows electronically. The requirements for reporting are specified in the 
Executive Officer’s letter (Requirement for Electronic Reporting of Sanitary Sewer Overflows) dated 
November 4, 2004.  

 
Applicable Plans, Policies and Regulations 
 
15. Water quality objectives (WQOs), water quality criteria (WQC), effluent limitations, and calculations 

contained in this Order are based on the statutes and regulations detailed in Section III of the attached 
Fact Sheet, which is incorporated here by reference. 

 
Beneficial Uses 
 
16. Beneficial uses for the Napa River, in the vicinity of the discharge, as identified in the Water Quality 

Control Plan San Francisco Bay Basin (Region 2) (the Basin Plan) (Table 2-7), and based on known 
uses of the receiving waters in the vicinity of the discharge, are:  
 
a. Agricultural Water Supply 
b. Navigation 
c. Contact and Non-Contact Water Recreation  
d. Warm and Cold Fresh Water Habitat 
e. Wildlife Habitat  
f. Preservation of Rare and Endangered Species 
g. Fish Migration and Spawning 



Napa Sanitation District 
NPDES Permit No. CA 0037575 
Tentative Order  

 4      

Basis For Effluent Limitations  
 
General Basis 
 
Applicable WQOs/WQC    
 
17. The WQOs and WQC applicable to the receiving water of this discharge are from the Basin Plan, the 

U.S. EPA’s May 18, 2000 Water Quality Standards; Establishment of Numeric Criteria for Priority 
Toxic Pollutants for the State of California (the California Toxics Rule, or the CTR), and U.S. EPA’s 
National Toxics Rule (the NTR). 

 
a. The Basin Plan specifies numeric WQOs for 10 priority toxic pollutants, as well as narrative 

WQOs for toxicity and bioaccumulation in order to protect beneficial uses. The pollutants for 
which the Basin Plan specifies numeric objectives are arsenic, cadmium, chromium (VI), copper 
in fresh water, lead, mercury, nickel, silver, zinc, and total polynuclear aromatic hydrocarbons 
(PAHs) in salt water. The narrative toxicity objective states in part “[a]ll waters shall be 
maintained free of toxic substances in concentrations that are lethal to or that produce other 